ssanranas. FCC RADIO TEST REPORT Report No. : FG371211B

LTE Band 7

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM
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Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,539555 GHz 14,59 dam ML 2.529086 GHz 14,39 dam
T1 1 2,526009 GHz 10.34 dBm Oce Bw 17.942057942 MHz T1 L 2526049 GHz 9.65 dBm Oce Bw 17.942057942 MHZ
T2 1 2.543951 GHz 10.64 dam T2 1 2.543991 GHz 9.65 dam
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Middle Channel / 5SMHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.536269 GHz 14,38 dam ML 2.535019 GHz 15.55 dam
T1 1 2,5327423 GHz 8.95 dBm Oce Bw 4.505494505 MHz T1 L 2,5304845 GHz 9.28 dBm Oce Bw 9.030969031 MHz
T2 1 2.5372478 GHz 9.18 dam T2 1 2.5395155 GHz 9.27 dom
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Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML f 2.539376 GHz 14,48 dam M1 2.538117 GHz 12,27 dBm
TL 1 2,5282567 GHz 9.92 dBm Oce Bw 13.486513487 MHz T1 L 2.526009 GHz 6.68 dBm Oce Bw 17.942057942 MHZ
T2 1 2.5417433 GHz 8.48 dam T2 1 2.543951 GHz 7.39 dam
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 7

Middle Channel / 5SMHz / 256 QAM

Middle Channel / 10MHz / 256QAM

[m] [ml
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,53508 GHz 13.21 dam ML 2.532962 GHz 13.67 dam
T1 1 2,5327622 GHz 8.17 dBm Oce Bw 4,485514456 MHz T1 L 2.5304046 GHz 6.29 dBm Oce Bw 9.110869111 MHz
T2 1 2,5372478 GHz 7.72 dam T2 1 2.5395155 GHz 8.06 dam
~r
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Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum pectrum i

Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.529436 GHz 12.75 dam ML L 2529046 GHz 11.47 dam
T1 1 2,5262567 GHz 7.24 dBm Oce Bw 13.456543457 MHz T1 L 2526049 GHz 6.78 dBm Oce Bw 17.902097902 MHz
T2 1 2.5417133 GHz 7.01 darm T2 1 2.543951 GHz 5.54 dam
L ] J - ( JU J ) wo
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

o |l Spectrum c%:
Ref Level 30.00 dBm  Offset 12,80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GliNEKARS_ PAES
e _SPURIOUS INE_ABS PABS ine SPURIBUS _LINE_ABS PA
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Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | ___Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit |
2476 GHz 2494 GHz 1.000 MHz 249389 GHz -44.23 dBm -19.23 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56065 GHz 22.45 dBm ~7.55 dB
2,494 GHz 2,496 GHz 1,000 MHz 2,49598 GHz -41.05 dBm -28.05 d& 2,570 GHz 2.571 GHz 100.000 kHz 2,57001 GHz -16.11 dBm -6.11 d8
2.496 GHz 2.499 GHz 1.000 MHz 2.49887 GHz -33.30 dBm -23.30 dB 2,571 GHz 2.575 GHz 1,000 MHz 2.67110 GHz -30.62 dbm -20.62 db
2.499 GHz 2.500 GHz 100,000 kHz 2.49999 GHz -16.54 dem -6.54 dB 5575 CH= 2576 Ghz 1,000 MHz 5 57503 o= 43 15 dBm ~30.18 db
2.500 GHz 2.505 GHz 100,000 kHz 2.50035 GHz 21.89 dBm -8.11 dB 76 CHe 5 car ons 1000 M o768 CHa 20 dBm 1520 B
- —
1 - | 1 i
Dater 31.JUL.2023 20:12:41 10:05:41

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.80 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30,00 dém  Offset 12.80 de

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS | SPURIGHECHEEK)
20 dhifE_$PURIOUS LINE_ABS PASS 20 dhiffe—BRURIO INE _ABS PASS
10 dBm 10.dBm
s
e (‘( ! dBm 1'1
-10 dBm 10 dBm k
SPURIDUS_LINE_ABS r" ,IJ -20 dem l,ﬁ "N 1
-30 dBm '-J -30 dem ."
-40 dem ] -40 dBm e S
-50 dBm -50 dBm
-60 dBm -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Ppowerabs |  auimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | |
2,475 GHz 2.494 GHz 1.000 MHz 2.49330 GHz -33.25 dBm -8.25 dB >.565 GHZ 2.570 Ghz 100.000 KRz 2.56585 GHz 8.30 dBm
2,494 GHz 2.495 GHz 1.000 MHz 2,49599 GHz -24.74 dBm -11.74 d& 2.570 GHz 2,571 GHz 100,000 kHz 2.57000 GHz Zo0.21 dBm
2.496 GHz 2.499 GHz 1.000 MHz 240896 GHz -16.06 dBrm -6.06 d8 5671 CHz 5,575 GHz 1.000 MHz 5 57104 GHz ~1E.53 dBm
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -20.96 dBm -10.96 dB 5 575 GH= 2,576 GHz 1,000 MHz 257510 GHe 31,76 dbm
2,500 GHz 2.505 GHz 100.000 kHz 2.50173 GHz 7.81 dBm -22.19 dB 5.576 CHz 2.695 GHz 1,000 MH2 2.67607 GHz -33.80 dBm
Il ] i
Dater 31.JUL.2023 20:14:4 10:08:39
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 7 / 5SMHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur o] Spectrum 7
Ref Level 30.00 dém  Offset 12.80 dB Mode Auto Sweep Ref Level 30.00 d&m Offset 12.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GliNEKARS_ PAES
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Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | atimit__| Rangelow | RangeUp | RBW | Frequency |___pPowerabs | Alimit |
2,475 GHz £.454 GHz 1.000 MHz 2:49096 GHz —44.02 dbm -19.02 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56064 GHz 21.27 dbm -8.73 dB
2,494 GHz 2.456 GHz 1,000 MHz 2,49583 GHz -40.82 dBm -27.82 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -16.92 dBm -6.92 d@
2436 Gz 2.498 GHz 1.000 MHz 2.49859 GHz -31.08 dBm -21.09 d8 2,571 GHz 2,575 GHz 1,000 MHz 2,57110 GHz -28.46 dbm -18.46 dB
2.499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -18.38 dem 5 £75 GH= 2.576 GHz 1.000 MHz 2.57507 GHz -43.46 dBrm 30,46 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50032 GHz 20.63 dbm 2.576 GHz 2.595 GHz 1.000 MHz 2.57656 GHz -44.45 dBm -13.45 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 1007100
@1 AvgPwr

Offset 12.80 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20,00 dém  Offset 12.80 db

Mode Auto Sweep
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Start 2.475 GHz 10005 pts Stop 2.505 GHz | || start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2475 GHe 2.49% GHz 1.000 MHz 2.49399 GHz -33.92 dBm -8.92 dB 2.565 GHz 2.570 Ghz 100.000 kHz 2.56692 GHz 7.37 dbm ~22.63 db
2.494 GHz 2.496 GHz 1.000 MHz 2.49599 GHz -27.53 dBm -14.53 de 2,570 GHz 2.571 GHz 100.000 kHz 2.57003 GHz -23.45 dbm ~13.45 dB
2,496 Gz 2499 GHz 1.000 MHz 249850 GHz -17.44 dem -7.44 db 2.571 GHz 2.575 GHz 1.000 MHz 2.57106 GHz -17.31 dBm -7.31 de
2.435 GHz 2.500 GHz 100,000 kHz 249595 GHz -23.82 dm -13.82 B 5 e75 Ciie = o7e o 1 000 M 5 i7e03 cre Tires aom s
2,500 GHz 2.505 GHz 100,000 kHz 250328 GHz 7.19 dBm -22.81 d& S t7e ore 5 Tor i 1000 Mis S et o T Dt
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 7 / 5SMHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur o] Spectrum 7
Ref Level 30.00 dém  Offset 12.80 dB Mode Auto Sweep Ref Level 30.00 d&m Offset 12.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GliNEKARS_ PAES
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Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | atimit__| Rangelow | RangeUp | RBW | Frequency |___pPowerabs | Alimit |
2,475 GHz £.454 GHz 1.000 MHz 2:49196 GHz —44.28 dlbm -19.28 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56064 GHz 21.29 dBm -8.71 dB
2,494 GHz 2.456 GHz 1,000 MHz 2,49576 GHz -42,11 dBm -20.11 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -17.35 dBm -7.35 d8
2436 Gz 2.498 GHz 1.000 MHz 2.498%6 GHz ~34.30 dBm -24.30 & 2,571 GHz 2,575 GHz 1,000 MHz 257104 GHz -32.17 dbm -22.17 dB
2,499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -17.40 dBm 2,575 GHz 2,576 GHz 1,000 MHz 2.57501 GHz -43.61 dBm -30.61 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50031 GHz 20.18 dbm 2.576 GHz 2.595 GHz 1.000 MHz 2.57615 GHz -44.67 dBm -19.67 dB
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Dater 31.JUL.2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 1007100
@1 AvgPwr

Offset 12.80 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20,00 dém  Offset 12.80 db

Mode Auto Sweep
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__Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2476 GHz £:494 GHz 1.000 MHz 2.49395 GHz -35.32 dBm -10.32 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56955 GHz 7.33 dbm ~22.67 db
2494 Gz 2.495 GHz 1.000 MHz 2.49594 GHz ~29.86 dBm -16.86 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -23.69 dBm -13.69 dB
2.4 Gz 2.499 Griz 1.000 MHz 2.49895 GHz -20.53 dém -10.53 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57118 GHz -17.37 dem -7.37 dB
2.435 GHz 2.500 GHz 100,000 kHz 249595 GHz -26.31 dBm -16.31 dB 5 e75 Ciie = o7e o 1 000 M S ireia e ir e aom oo
2,500 GHz 2.505 GHz 100,000 kHz 250181 GHz 6.05 dém -23.95 d& S t7e ore 5 Tor i 1000 Mis T o D
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 7 / 5MHz / 256 QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur

o] Spectrum mVJ
Ref Level 30.00 dBm  Offset 12.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GliNEKARS_ PAES
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2476 GHz £.494 GHz 1.000 MHz 249554 GHz -44.82 dBm -19.82 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 17.00 dBm ~13.00 db
2.494 GHz 2.456 GHz 1.000 MHz 249421 GHz -43,22 dBm -30.22 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -20.33 dBm -10.33 dB
2.486 GHz 2.499 GHz 1.000 MHz 2.49888 GHz -35.51 dBm -25.51 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -39.37 dBm -29.37 dB
2.499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -22.11 dem -12.11 dB 5575 CH= 2576 Ghz 1,000 MHz 5 57522 o= 4452 dom 3162 db
2.500 GHz 2.505 GHz 100,000 kHz 2.50035 GHz 16.82 dBm -13.18 dB 76 CHe 5 car ons 1000 M 3 o760t CHa —eE.17 dam 2. 17 B
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Spectrum o
Ref Level 30.00 dBm  Offset 12.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.80 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | atimit__| Rangelow | RangeUp | RBW | Frequency |___pPowerabs | Alimit |
2475 GHz 2,404 GHz 1.000 MHz 2.49373 GHz -37.50 dBm -12.50 d8 2,565 GHz 2.570 GHz 100.000 kHz 2.56616 GHz 4.39 dBm -25.61 db
2,494 GHz 2.4096 GHz 1.000 MHz 2.49598 GHz ~32.08 dBm -19.08 dB 2,570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -27.60 dBm -17.60 dB
2.496 GHz 2.499 GHz 1.000 MHz 249886 GHz -24.07 dBm -14.07 dé 2,671 GHz 2.575 GHz 1,000 MHz 257104 GHz -23.13 dbm -13.13 de
2,499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -25.08 dBm -19.08 dB 5 £75 GH= 3 576 GH= 1.000 M2 357510 GHz 3841 dBrm 5341 dB
2,500 GHz 2.505 GHz 100,000 kHz 2.50119 GHz 4.01 dém -25.99 dB 5.576 GHz 2.505 GHz 1.000 MHz 2.57604 GHz -37.75 dBm -12.75 dB
T
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 7 / 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur o] Spectrum 7
Ref Level 30.00 dém  Offset 12,80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2476 GHz £:490 GHz 1.000 MHz 249043 GHz -36.08 dBm -11.08 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56113 GHz 5.16 dBm -24.84 dB
2,490 GHz 2,496 GHz 1,000 MHz 2,49591 GHz -20.55 dBm -7.55 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -22.40 dBm -12.40 dB
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2,490 GHz 2.496 GHz 1,000 MHz 2.49554 GHz -21.40 dBm -6.49 d 2,570 GHz 2.571 GHz 300.000 kHz 2,57000 GHz -23.20 dBm -13.20 dB
2436 Gz 2,493 GHz 1.008 MHz 249867 GHz -18.23 dim 9.23.d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -20.50 dém -10.50 d&
2,499 GHz 2.500 GHz 300.000 kHz 2,49998 GHz -22.28 dBm -12.28 dB 5 £75 GH= 2 285 GHz 1,000 Mz 2.57537 GHz ~22.68 dBm 968 dB
2,500 GHz 2,515 GHz 100,000 kHz 2,51331 GHz 3.64 dBm -26.36 dB 5 EBE GHz 5 555 Chs 1,000 Mz 5 5BEN4 GHE ~38.41 cbm 1341 db
Y
1 - | 1 i
Dater 31.JUL.2023 20:52:46

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.80 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.80 dB Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ paks
20 dhifE_$PURIOUS LINE_ABS PASS 20 dhife—$PURIOUS LINE ABS PASS
10 dBm 10 dBm
0 de |‘4A -‘\N'll UFFF”‘ 1
-10 dBm | } il 0dem
. | I | l
SPURIOUS_LINE_ABS | } 1 0 dem \‘ I
30 dom -, 30 dBm L M\
-40 dam -40 dBm
-50 dém -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Ppowerabs |  auimit | Rangelow | RangeUp | RBW | Frequency | Powerabs |  aAlimit |
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1.000 GHz 2,490 GHz 1.000 MHz 2,48975 GHz -44.67 dBém -19.67 db 1.000 GHz 2,490 GHz 1,000 MHz 2,48926 GHz -44.67 deém -19.67 d&
2,580 GHz 5.000 GHz 1.000 MHz 4.32616 GHz -42.42 dBm -17.42 db 2.580 GHz 5.000 GHz 1,000 MHz 4.31262 GHz -42.55 dBm -17.55 dB
5.000 GHz 10.000 GHz 1.000 MHz 9,71078 GHz -40.29 dBm -15.20 dB 5.000 GHz 10.000 GHz 1,000 MHz 6.92156 GHz -40.22 dBm -15.22 dB
10.000 GHz 18,000 GHz 1.000 MHz 17.67027 GHz -32.52 dém -7.52 dB 10.000 GHz 18,000 GHz 1,000 MHz 17,65227 GHz -32.14 dém -7.14 dg
18.000 GHz 26.000 GHz 1.000 MHz 18.00425 GHz -34.68 dBm -5.66 dB 18.000 GHz 26.000 GHz 1,000 MHz 18.00325 GHz -34.51 dBm -5.51 dB
( | J we ( J J L]
2 16:58 1.JUL.2023 20:20:13

Highest Channel / QPSK

pec 1 I:\v:n
Ref Level 0.00 dém  Offset 12.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dém ittt W o firrny, = ~
PR P P
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 844,63518 MHz -46,04 dBm -21.04 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.47635 GHz -45.06 dBm -20.06 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.30197 GHz -42.45 dBém -17.45 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.95205 GHz -40.31 dBm -15.31 dB
10,000 GHz 18,000 GHz 1.000 MHz 17 64477 GHz -32,70 dBém -7.70 dB
18.000 GHz 26,000 GHz 1.000 MHz 18.00075 GHz -34.58 dBm -9.58 d&
L
JL J -
Date: 4. 10:11:28

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 7 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
pectr k= p 1 o
Ref Level 0.00 dBm  Offset 12.80 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avapwr
Limit ¢heck Paps Limit fheck PAES
10 dRR—EPLURIOUS | INE_ARS pARS _10 d@f—BPURIOUS | INF_ARS PARS
-20 dBm -20 dBm
[SPU LINE_ABS. | SPURTOUS_LINE_ABS
40 d8 ———— LA < -40 dB e AL W'W-JWMW
— > e
il ooyt
-60 dB 50 dB
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs | Range low | Rangeup | RBW | Frequency |  Powerabs |
30.000 MHz 1.000 GHz 1.000 MHz 90377561 MHz -45.89 dBm -20.89 dB 30.000 MHz 1.000 GHz 1,000 MHz 907.65367 MHz -45.78 dBm
1.000 GHz 2,490 GHz 1.000 MHz 2,48528 GHz -44.88 dém -19.88 db 1.000 GHz 2,490 GHz 1,000 MHz 2.46443 GHz -45.09 dém
2,580 GHz 5.000 GHz 1.000 MHz 4.30729 GHz -42.39 dBm -17.39 dB 2.580 GHz 5.000 GHz 1,000 MHz 4.28697 GHz -42.38 dBm
5.000 GHz 10.000 GHz 1.000 MHz 7.73798 GHz -40.37 dBm -15.37 dB 5.000 GHz 10.000 GHz 1,000 MHz 9,73828 GHz -40.49 dBm -15.49 dB
10.000 GHz 18,000 GHz 1.000 MHz 17.65177 GHz -32.56 dém -7.56 dB 10.000 GHz 18,000 GHz 1,000 MHz 1764327 GHz -32.41 deém -7.41 dg
18.000 GHz 26.000 GHz 1.000 MHz 18.01575 GHz -34.82 dBm -5.82 dB 18.000 GHz 26.000 GHz 1,000 MHz 18.00375 GHz -34.73 dBm -5.73 dB
L i ] - L J1 ] v
21z

Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 12.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
40 dem T — T s NS N, s
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 979,88256 MHz -45,92 dBm -20.92 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48578 GHz -44.96 dBm -19.96 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.32713 GHz -42.61 dBm -17.61 d8
5.000 GHz 10.000 GHz 1.000 MHz 8.92686 GHz -40.39 dBm -15.39 dB
10,000 GHz 18,000 GHz 1.000 MHz 17 64077 GHz -32.42 dBém -7.42 dB
18.000 GHz 26,000 GHz 1.000 MHz 18.00025 GHz -34.74 dBm -9.74 d&
i
JL J
Date: 4

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 7 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
pectr k= p d o
Ref Level 0.00 dBm  Offset 12.80 d& Mode Auto Sweep Ref Level 0.00 dém  Offset 12.80 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 &voPwr
Limit ¢heck PARS Limit fheck PABS
10 dRR—EPLURIOUS | INE_ARS PARS _10 AdRRE—SPLIRIONUS J INE ARS PARS
-20 dBm -20 dBém
| SPU LINE_ABS | SPURIOUS_LINE_ABS
0 dp _dew 40 b .M""‘MMW
At TS C— L o
-60 dB -60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-50 dam -390 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs | Range low | Rangeup | RBW | Frequency |  Powerabs |
30.000 MHz 1.000 GHz 1.000 MHz 9B85.69965 MHz -45.86 dBm -20.86 dB 30.000 MHz 1.000 GHz 1,000 MHz 961,94653 MHz -45.96 dém
1.000 GHz 2,490 GHz 1.000 MHz 2,48379 GHz -44.68 dém -19.68 db 1.000 GHz 2,490 GHz 1,000 MHz 248677 GHz -44.33 dém
2.580 GHz 5.000 GHz 1.000 MHz 446843 GHz -42.45 dbm -17.45 dB 2.580 GHz 5.000 GHz 1.000 MHz 431165 GHz -42.42 dBm
5.000 GHz 10.000 GHz 1.000 MHz 696655 GHz -40.36 dBm -15.36 dB 5.000 GHz 10.000 GHz 1,000 MHz 7.72048 GHz -40.35 dém -15.35 d8
10.000 GHz 18,000 GHz 1.000 MHz 17.64877 GHz -32.43 dém -7.42 dB 10.000 GHz 18,000 GHz 1,000 MHz 1765277 GHz -32.27 dém -7.27 d&
18.000 GHz 26.000 GHz 1.000 MHz 18.00575 GHz -34.59 dbm -9.59 dB 18.000 GHz 26,000 GHz 1.000 MHz 1800725 GHz -34.72 dBm -5.72 dB
( | J - L J J -
1:31:3
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 12.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-0 dem N M 0, =
PRI B T P
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 925,10495 MHz -45,75 dBm -20.75 dB.
1.000 GHz 2,490 GHz 1.000 MHz 2.48032 GHz -44.80 dBm -19.80 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,29858 GHz -42.63 dem -17.63 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.92506 GHz -40.25 dim -15.25 dB
10,000 GHz 18,000 GHz 1.000 MHz 1765727 GHz -32.34 dBém -7.34 dB
18.000 GHz 26,000 GHz 1.000 MHz 18.00675 GHz -34.71 dBém -9.71 d&
i
JL J
Date: 4. 10

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG371211B

LTE Band 7 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
pectr T P ! [m]
Ref Level 0.00 dBm  Offset 12.80 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avapwr
Limit ¢heck Paps Limit fheck PAES
_10 d8RR—BPLIRIONS J INE_ARS PARS _10 AdRRE—SPLIRIONUS J INE ARS PARS
-20 dBm -20 dBm
[SPU LINE_ABS. | SPURTOUS_LINE_ABS
-0.de R —————— oL - 40 dB e A 'V\“«-J“MW
—— v - o
onas oo o
-60 dB 50 dB
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs | ALimit Range low | Rangeup | RBW | Frequency | Power Abs
30.000 MHz 1.000 GHz 1.000 MHz 966.30935 MHz -45.85 dBm -20.85 dB 30.000 MHz 1.000 GHz 1,000 MHz 935.76962 MHz -45.97 dBm
1.000 GHz 2,490 GHz 1.000 MHz 2,48975 GHz -43.76 dém -18.76 db 1.000 GHz 2,490 GHz 1,000 MHz 248677 GHz -45.12 dém
2,580 GHz 5.000 GHz 1.000 MHz 4.31213 GHz -42.39 dBm -17.39 dB 2.580 GHz 5.000 GHz 1,000 MHz 447085 GHz -42.43 dBm
5.000 GHz 10.000 GHz 1.000 MHz 7.69298 GHz -40.22 dBm -15.22 dB 5.000 GHz 10.000 GHz 1,000 MHz £,94086 GHz -40.34 dBm -15.34 dB
10.000 GHz 18,000 GHz 1.000 MHz 17.65177 GHz -32.30 dém -7.30 de& 10.000 GHz 18,000 GHz 1,000 MHz 1764977 GHz -32.57 dém -7.57 de&
18.000 GHz 26.000 GHz 1.000 MHz 18.00325 GHz -34.86 dBm -5.86 dB 18.000 GHz 26.000 GHz 1,000 MHz 18.00325 GHz -34.58 dBm -5.58 dB
( | J we ( J J L]
21:34:03 Date 1 S5:16

Highest Channel / QPSK

Spec n
Ref Level 0.00 dém  Offset 12.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dBm T s g
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 942,07146 MHz -45,80 dBm -20.80 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48379 GHz -44.89 dBm -19.89 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.31552 GHz -42,42 dém -17.42 d&
5.000 GHz 10.000 GHz 1.000 MHz 7.74098 GHz -40.31 dBm -15.31 dB
10,000 GHz 18,000 GHz 1.000 MHz 17 65777 GHz -32.42 dBém -7.42 dB
18.000 GHz 26,000 GHz 1.000 MHz 18.00375 GHz -34.79 dBém -9.79 d&
il
JL J
Date: 4. 3

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamon . FCC RADIO TEST REPORT Report No. : FG371211B
Frequency Stability
Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0042
40 Normal Voltage 0.0009
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0042
0 Normal Voltage 0.0030
PASS
-10 Normal Voltage 0.0054
-20 Normal Voltage 0.0028
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0049
20 Normal Voltage 0.0000
20 Battery End Point 0.0016
Note:

1. Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A3-24 of 24
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 7C

26dB Bandwidth

Mode LTE Band 7C : 26dB BW(MHz)
QPSK
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.85 25.33 30.51 34.90
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.03 34.90 39.96
Mode LTE Band 7C : 26dB BW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.79 25.33 30.63 34.90
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.03 34.97 40.04
Mode LTE Band 7C : 26dB BW(MHz)
64QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.97 25.28 30.57 34.90
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.15 34.83 39.88
Mode LTE Band 7C : 26dB BW(MHz)
256QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.79 25.38 30.63 34.83
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.09 34.83 40.12
TEL : 886-3-327-3456 Page Number : A4-1 of 60

FAX : 886-3-328-4978




swanronas. FCC RADIO TEST REPORT Report No. : FG371211B

LTE Band 7C
QPSK
Middle Channel / 10MHz+20MHz Middle Channel / 15MHz+10MHz

ctrum t"‘? rectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
" ™M1[1] 20.52 dBm)| ™M1[1]
2.5258190 GHz| 1
20 d8 - 20 d8
~f = nd . 26.00 dB P e o pep 26.
ad / VA e B 29.850000000 MHz| 104 / B N 25.325000000 MHz
* i Gfactor” Y\ 84.6) : T Q factor \ 99,7
0db ' 4 0 der : .
T ¢ ] ¥
10 dam. i - -10 dBm. -
~ ] ) g,
AT P P \ e L ~.
| .20-Har . < |20 = =
-30 dbm -30 dém
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.525819 GHz 20,52 dBm nd8 down 29,85 MHz ML L 2524635 GHz 18.52 dam nd8 down 25,325 WHZ
T1 1 2,519945 GHz -6.43 dBm nd8 26.00 dB T1 L 2,522238 GHz -7.18 dBm nd8 26,00 d8
T2 1 2,549795 GHz -5.05 dBm Q factor B84.6 T2 1 2.547562 GHz -7.58 dBm Q factor 99.7
. I 4 ‘ L JL 4 ‘

Middle Channel / 15MHz+15MHz Middle Channel / 15MHz+20MHz

vectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.68 dBm) ™M1[1] 19.76 dBm)
[ 2.5270880 GHz 2.5202200 GHz]
20 d8 X 20
P e Ly ndB . 26.00 dB 26.00 dB
o / I - AYaV AR 30.509000000 MHZ| 04 ~ 34.895000000 MHz
- ’ qQ factor 4 82.9 = — 72.2]
0d8 \I 0 d
¥
-10 - -10 dBs -
m T m ~
P e b | e LT A |
-2aruEt = el - = -
vy,
-30 dbm -30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2527088 GHz 18.68 dam nd8 down 30,509 MHz ML 2,50022 GHz 19,76 dam nd8 down 34,895 WHZ
T1 1 2,519715 GHz -6.68 dBm nd8 26.00 dB T1 L 2,517423 GHz -6.38 dBm nd8 26,00 d8
T2 1 2,550225 GHz -6.77 dBm Q factor 82.8 T2 1 2.552318 GHz -6.82 dBm Q factor 2.2
~ I 4 - S JL 4

Middle Channel / 20MHz+10MHz Middle Channel / 20MHz+15MHz

ctrum i pectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 18.78 dBm) ™M1[1] 17.75 dBm)
a1 2.5238410 GHz| 1 2.5260740 GHz
20 d8 20 d8
ndB _ . 26.00 dB| PR . S R 26.00 dB|
104 By 30.030000000 MHZ| 10 4 { N A 34.895000000 MHZ|
* a factor 84.0) b 7 72.4
[ \
0d8 0 d
-10 dBm: ] -10 dem: f
/ e e R VAW, W
|2 dafi—g e |-20 demy=~< =
-30 dbm -30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.523841 GHz 18.78 dam nd8 down 30,03 MHz ML L 2.526074 GHz 17.75 dam nd8 down 34,895 WHZ
T1 1 2,520005 GHz -6.62 dBm nd8 26.00 dB T1 L 2,517542 GHz -8.10 dBm nd8 26,00 d8
T2 1 2,550035 GHz -7.77 dBm Q factor 84.0 T2 1 2.552438 GHz -8.14 dBm Q factor 2
L L J L L J

TEL : 886-3-327-3456 Page Number 1 A4-2 of 60
FAX : 886-3-328-4978



swanronas. FCC RADIO TEST REPORT Report No. : FG371211B

LTE Band 7C
QPSK

Spectrum b
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHZ
o Att 30dE SWT  1l.dps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100
(@ 15k Max
LY 17.01 aBm
— ! 2.5242910 GHz
= A ndB 26.00 dB
1048 { - N B 10.960000000 MHz2
- ] 77 qfactor ¥ \ 632
0 dem (; 4 Ik
-10 dBm J
20 e pete= VT o
S
-30 dbm
-40 dBm
50 dgm
-6 dBm
CF 2.535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 2.524291 GHz 17.01 dam nd8 down 39,95 MHz
T1 1 2,51486 GHz -9.47 dBm nd8 26.00 dB
T2 1 255482 GHz -7.95 dam qQ factor 63.2
GHINNRND e

TEL : 886-3-327-3456 Page Number 1 A4-3 of 60
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 7C

16QAM

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ctrum t"‘? rectrum =
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 19.44 dBm) ™M1[1] 17.75 dBm)
2.5282770 GHz M1 2.5309290 GHZ]
= nd 26.00 dB @ |~ ne 26.00 dB
0u B 20,790000000 MHZ 04 / WA g 25.325000000 MHz
* ] TV \Ghacto¥ 84.9) b ] Q factor \ 99.9)
o o e - 1
/ J ;
-10 dBm T -10 dém T
LAY v —
20| = BT B \
- g .
-30 dbm -30 dém
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.528277 GHz 19,44 dam nd8 down 29,79 MHz ML 2.530929 GHz 17.75 dam nd8 down 25,325 WHZ
T1 1 2,520005 GHz -7.20 dBm nd8 26.00 dB T1 L 2,522238 GHz -8.60 dBm nd8 26,00 d8
T2 1 2,549795 GHz -5.77 dBm Q factor B84.9 T2 1 2.547562 GHz -8.51 dBm Q factor 99.9
. I 4 ‘ L JL 4 ‘

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

vectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att SWT  ©.5uz @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.97 dBm) ™M1[1] 18.60 dBm)
2.52 10 GHz| M 2.5244850 GHz|
20 20
ndB . 26.00 dB L P NP Ay nd 26.00 dB
o BN N 30.629000000 MHZ| 04 a Nk _Bure N e 34.895000000 MHz
x 'Q factor \ 82.4) : V7 Qfacted | 72.3
| ! W \
0d8 1 0 d - h
‘- i 1
-10 dam T -10 dém: T
| - \
An g e~ 20880 <
-30 dbm -30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.523731 GHz 18.97 dam nd8 down 30,629 MHZ ML 2.524485 GHz 18.80 dsm nd8 down 34,895 WHZ
T1 1 2,519595 GHz -7.58 dBm nd8 26.00 dB T1 L 2,517562 GHz -6.49 dBm nd8 26,00 d8
T2 1 2,550225 GHz -6.37 dBm Q factor B2.4 T2 1 2.552458 GHz -7.78 dBm Q factor 2.3
~ I 4 - S JL 4

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

ctrum i pectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT ©.5ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.64 dBm) ™M1[1 16.63 dBm)
2.5939710 GHZ| 2.5295700 GHz
20 20 .
R 26.00 dB N 26.00 dB
104 ,( \ 30.030000000 MHZ| 10 4 - ™y 34965000000 MHZ|
-  factor 84.4 b Y] 72.3
;‘ 2 \ { \
0d8 - 1 0 d 1
-10 dBm ;'! ‘i -10 dém &
2 3 20 P v .
-30 dBm -30 dém
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.533971 GHz 17.64 dam nd8 down 30,03 MHz ML 2,50957 GHz 16.63 dam nd8 down 34,065 MHZ
TL 1 2,520065 GHz -8.84 dBm nd8 26.00 dB T1 L 2,517473 GHz -9.78 dBm nd8 26.00 dB
T2 1 2,550095 GHz -8.86 dBm Q factor B4.4 T2 1 2.552438 GHz -9.21 dBm Q factor 2
L JL J L JL J

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanronas. FCC RADIO TEST REPORT Report No. : FG371211B

LTE Band 7C
16QAM

Spectrum b
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHZ
o Att 30dE SWT  1l.dps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
LY 16.67 abm
20 g8 2.5182970 GHZ|
s . 26.00 dB|
I ST e 10.040000000 MHZ|
od f 1 62.9
{ I/
0 dBm: i
-10 dBm lf
i y
20 dBm A AP AT o
o=y Sl Y v Al
R T
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 2,535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML l 2.518297 GHz 16.67 dam nd8 down 40.04 MHz
TL 1 2,51494 GHz -10.65 dBm nd8 26.00 dB
T2 1 2,55498 GHz -8.85 dam qQ factor 52.9
GHINNRND e

TEL : 886-3-327-3456 Page Number 1 A4-5 of 60
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG371211B

LTE Band 7C

64QAM

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ctrum t"‘? rectrum =
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 19.08 dBm) ™M1[1 18.05 dBm)
Al 2.5251600 GHz| M. 123780 GHz|
20 20
A, 26.00 dB o N 26.00 dB
o { \ 29.970000000 MHZ| 04 / 25.275000000 MHz
- ! \ 84.3] - Ji qQ factor 100.2
| \
0d8 0 d ‘
i T
-10 d8m ( - -10 dem .
| | e Rl -
T R \ -2q e . A _—
-30 dbm -30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,52516 GHz 19.08 dam nd8 down 29,07 MHz ML L 2.532378 GHz 18.05 dam nd8 down 25,275 WHZ
T1 1 2,519945 GHz -6.56 dBm nd8 26.00 dB T1 L 2,522338 GHz ~7.46 dBm nd8 26.00 d8
T2 1 2,549915 GHz -6.09 dBm Q factor B84.3 T2 1 2.547612 GHz -8.48 dBm Q factor 100.2
. I 4 ‘ L JL 4 ‘
vectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att SWT  ©.5uz @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 18.01 dBm) ™M1[1] 17.78 dBm)
2.5272680 GHz o 2.5205690 GHz]
20 20
= nog 26.00 dB o S A ndB 26.00 dB
0u P WLV AV A 30.569000000 MHz, o / v AN 34.895000000 MHZ|
B 7 q factor 4 82.7] b f’ FHacibr - 72.2
0d8 0 d 1
-10 dBm i -10 dém ¥
i L e /
=20 B = 7 20 dBme - S
AW ey = WA A
-30 dbm -30 dém
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.527268 GHz 18.01 dsm nd8 down 30,560 MHZ ML 2.520560 GHz 17.78 dam nd8 down 34,895 WHZ
T1 1 2,519655 GHz -7.99 dBm nd8 26.00 dB T1 L 2,517423 GHz -8.73 dBm nd8 26,00 d8
T2 1 2,550225 GHz -7.67 dBm Q factor B82.7 T2 1 2.552318 GHz -8.85 dBm Q factor 2.2
~ I 4 - S JL 4

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

ctrum i pectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.66 dBm) ™M1[1] 16.76 dBm)
2.5482370 GHz n 2.5478920 GHZ]
= nd 26.00 dB @ [ 26.00 dB
w0 BT 30.150000000 MHZ| 0d i Byem - | 34.825000000 MHz
- Vg Tactor 84.5] - \J tor 73.2]
/ ! I
0d8 0 d
‘\lt 4
T -10 dém
/ {' |
- ™ A
R - 20 e | | _
S g ‘.f"\,ﬂ\
-30 dém L
-40 dem:
50 dBm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2548237 GHz 17.66 dam nd8 down 30.15 MHz ML L 2.547892 GHz 16.76 dam nd8 down 34,825 WHZ
T1 1 2,519945 GHz -8.17 dBm nd8 26.00 dB T1 L 2,517542 GHz -8.33 dBm nd8 26.00 dB
T2 1 2,550095 GHz -9.16 dBm Q factor B4.5 T2 1 2.552368 GHz -8.67 dBm Q factor 3
L L J L L J

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanronas. FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 7C

64QAM

Middle Channel / 20MHz+20MHz

N/A

&

SEGL Count 100/100

Ref Level 30.00 dém  Offset 12,80 dB & RBW 1 MHz
lo Att 30ds  SWT

114 ps @ VBW 3MHz  Mode Auto FFT

(@ 17k Max

20 d8

10d8

0 dBm:

10 dBm:

16.77 dBm)|
2.5912440 GHz
26.00 dB|
30.880000000 MHZ|
63.5

20 AL v

-30 dBm

-40 dam:

-50 dém

-60 dBm

CF 2.535 GHz

1001 pts

Marker

Type | Ref | Tre | X-value |
M1 1

Y-value | Function |

Span 80.0 MHz

T2 1

2.531244 GHz 16.77 dBm nd@ down
TL 1 2,51502 GHz -8.78 dBm

ndB

2.5549 GHz -9.19 dBm Q factor

Function Result |
39,88 MHz
26.00 dB
63.5

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A4-7 of 60



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 7C

256QAM

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ctrum

Ref Level 30.00 dém

(=]

Offset 12,80 dB & RBW 1 MHz

pectrum

Ref Level 20,00 dém

(=]

Offset 12,60 db & RBW 1 MHz

o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.98 dBm) ™M1[1] 15.09 dBm)
2.5264190 GHZ| . 2.5285810 GHz
= - ndB 26.00 dB @ ndB 26.00 dB
g ~ ~ Bu 29.790000000 MHZ| 104 1 - " B A 25.375000000 MHz
b 7 T Q\fadtor 84.8 : 7 W Q fsctor F\‘. 99.6
/ Y
LED g 0dB T
4 1
T -10 dém: T
_‘J k; 20 dem = -
P P e - [~ = ~
o v, .- "]
-30 dém
-40 dem:
50 dBm -50 dém
-60 dBm -60 dBm
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,526419 GHz 17.98 dBm ndB_down 29,79 MHz ML 2.528581 GHz 15.89 dBm ndB_down 28,375 MHZ
TL 1 2,519945 GHz -8.11 dBm ndd 26.00 dB T1 L 2.522238 GHz -9.99 dBm ndd 26.00 dB
T2 1 2,549735 GHz -7.48 dBm Q factor B84.8 T2 1 2.547612 GHz -10.37 dém Q factor 99.6
. I 4 ‘ L JL 4 ‘

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

pectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att SWT 9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.98 dBm) 16.50 dBm)
2.5914640 GHZ| 2.5288910 GHz
= N ndB 26.00 dB @ i 26.00 dB
104 y " fa Qv’h\_ P 30.629000000 MHZz| 10 4 / N 34.825000000 MHZ|
7 17 rfaltor \ 82.6 72.6
! \ Jl
0d8 ! y 0 d
| §
10 dm ; { -10 dBm:
20 dBm A == | = 20 dem
0 B 7 — 5 m
- oy A |
-30 dBm “30 dém
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 2,535 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.531464 GHz 16.98 dam nd8 down 30,629 MHZ ML 2508891 GHz 16.50 dam nd8 down 34,825 WHZ
TL 1 2,519535 GHz -6.55 dBm nd8 26.00 dB T1 L 2,517482 GHz -6.98 dBm nd8 26.00 dB
T2 1 2,550165 GHz -9.19 dBm Q factor 82.6 T2 1 2.552318 GHz -9.84 dBm Q factor 2.6
~ I 4 - S JL 4

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

lo Att

ctrum

Ref Level 30.00 dém

Offset 12,80 dB & RBW 1 MHz

0ds SWT G4 ps @ VBW 3 MHz  Mode Auto FFT

SEGL Count 100/100

ko Att

pectrum

Ref Level 20,00 dém

(=]

Offset 12,60 db & RBW 1 MHz

a0 dE SWT 9.5 ps @ VBW 3IMHz  Mode Auto FFT

SGL Count 100/100

(@ 15k Max [035k Max
MI[1] 16.12 dbm)| ™11 16.35 dBm
. 2.5253400 GHz 2.5229270 GHZ]
20 g 20
ndf, 26.00 dB X - 26.00 dB
g = N BN VAN 30.090000000 MHZ| 104 i I PO \ 34.825000000 MHz
x y Vao'tactor ™\ 83.9) 1 W - \ 72.4
0 ! l% 0 de \ e
-10 dam ( ?‘ Y
20 dem / | I IL
2 A s e AV Waray S
~30 dom - o E
-40 dBm
50 dgm 50 dem
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 252534 GHz 16.12 dam nd8 down 30,09 MHz ML 2,523937 GHz 16.35 dam nd8 down 34,825 WHZ
T1 1 2,520005 GHz -10.53 dbm nd8 26.00 dB T1 L 2,517612 GHz -6.67 dBm nd8 26,00 d8
T2 1 2,550095 GHz -10.42 dBm Q factor 83.9 T2 1 2.552438 GHz -8.50 dBm Q factor 2
L L J L L J

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanronas. FCC RADIO TEST REPORT Report No. : FG371211B

LTE Band 7C
256QAM

Spectrum b
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHZ
o Att 30dE SWT  1l.dps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
LY 15.08 aBm
20 a8 . 2.5246100 GHz
¥ ndg 26.00 dB|
104d8 A bl e Bwe Y 10.120000000 MHz|
E ] e Ny 62.9
0 dem: + 8
| 4
-10 dBm 2 ¥
|
20 dom —
UL \ PRI,V o S vem
40 dBm— =
-40 dBm
50 dgm
-6 dBm
CF 2.535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 2.52461 GHz 15.08 dam nd8 down 40.12 MHz
T1 1 2,51494 GHz -12.08 dBm nd8 26.00 dB
T2 1 2,55506 GHz -11.02 dBm Q factor 62.9
GHINNRND e

TEL : 886-3-327-3456 Page Number 1 A4-9 of 60
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FG371211B

Occupied Bandwidth

Mode LTE Band 7C : 99%OBW(MHz)
QPSK
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 27.99 23.68 28.41 32.87
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 27.87 33.01 37.88
Mode LTE Band 7C : 99%OBW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 27.87 23.43 28.77 33.22
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 27.99 32.87 37.80
Mode LTE Band 7C : 99%OBW(MHz)
64QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 27.81 23.43 28.65 32.87
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 27.99 32.87 37.72
Mode LTE Band 7C : 99%0OBW(MHz)
256QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 28.05 23.53 28.35 32.87
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 27.93 33.15 37.48
TEL : 886-3-327-3456 Page Number : A4-10 of 60

FAX : 886-3-328-4978




swanronas. FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 7C

QPSK

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ctrum t"‘? rectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  7.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 20.06 dBm)| ™M1[1] 18.40 dBm)
- 2.5251600 GHz - M 291310 GHz
~ Occ B 27.992007992 MHZ| T ~—J i 23.676329676 MHz
10d LY AP W ot 104 7
/ i
0 dé: . 0 da ¢
| | /
-10 — - -10 de S
) s { " " IV S
e A W - .~ ¢ "
20 d8m - ooy o gy dBim
W
-30 dbm -30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML f 2.52516 GHz 20,06 dBm ML L 2.509131 GHz 18.40 dam

T1 1 2,5208442 GHz 11.62 dBm Oce Bw 27.992007992 MHz T1 L 2,5231868 GHz 12.30 dBm Oce Bw 23.676323676 MHz

T2 1 25488362 GHz 11.16 dBm T2 1 2.5468631 GHz 13.37 dam
. I 4 ‘ L JL 4 ‘

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 19.52 dBm) 18.76 dBm)
20 a8 M1 2.5264290 GHz - 1 2.5211990 GHz]
T o T 28411588412 MHZ] I SO 32.8671326867 MHz
o 7 e Y o y s
\ T |
| I/ \ |
0d8 0 d f
|
10 dm -10 dBm: - -

i \ . » pfr! V™ A -~
2t 204 7Y
-30 dbm -30 dém
-40 dBm -40 dem:

50 dgm -50 dém

-6 dBm -60 dBm

CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker

Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML f 2.526429 GHz 19,52 dam ML L 2,521199 GHz 18.76 dam

T1 1 2,5206544 GHz 12.79 dBm Oce Bw 28.411588412 MHz T1 L 2.5163316 GHz 11.85 dBm Oce Bw 32.867132867 MHz

T2 1 2548966 GHz 11.95 dam T2 1 2.5511988 GHz 10.81 dam

~r
~ I 4 - S JL 4 -

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

ctrum i pectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.92 dBm) ]
1 2.5267180 GHz 2.5251650 GHZ]
20 X 7872 M 20 7 M
[T e e 27.872127872 MHZ| A 33.006993007 MHz
10 7 10 T
0 de ; 0 der / |
f |
-10 d8m T -10 dém: + T
a | A |
~ A | o " e e |
|20 de: - £20. T
-30 dbm -30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.526718 GHz 17.92 dam ML L 2.505165 GHz 18.23 dam
T1 1 2,521084 GHz 11.16 dBm Oce Bw 27.872127872 MHz T1 L 2.5185215 GHz 11.62 dBm Oce Bw 33.006993007 MHz
T2 1 2.5489561 GHz 10.25 dam T2 1 2.5515285 GHz 11.27 dom
~ I 4 S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanronas. FCC RADIO TEST REPORT Report No. : FG371211B

LTE Band 7C
QPSK

Spectrum b
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHZ
o Att 30dE SWT  1l.dps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100
(@ 15k Max
LY 17.64 aBm
" 2.5229320 GHz
20 d8
A A Oce By 37.882117882 MHZ]
10 dB h \ ‘ - /Y
/ \/ \
0 dBm ( +
-10 dBm
|
! i
208 e ey \War
ATy
-30 dbm
-40 dBm
50 dgm
-6 dBm
CF 2.535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2,522932 GHz 17.84 dBm
T1 1 2,515979 GHz 12.34 dBm Oce Bw 37.892117862 MHz
T2 1 2.5538611 GHz 10.91 dém
GHINNRND e

TEL : 886-3-327-3456 Page Number 1 A4-12 of 60
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swanronas. FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 7C

16QAM

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ctrum t"‘? rectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  7.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.6a dBm) ™M1[1] 19.04 dBm)
20 a8 e 2.5217430 GHz - M1 2.5275320 GHZ]
= Occ Bre . 27.872127872 MHZ| 23.426579427 MHz
a
o AN ha 104
| \
0d8 ‘. - 0 d
\
10 dm J 1 -10 dBm:
- " L |
20-dBm-— = Y | -20uBim = .
- W VY L
-30 dbm -30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.521743 GHz 19.63 dam ML L 2.507532 GHz 19.04 dBm
T1 1 2,5207643 GHz 11.81 dBm Oce Bw 27.872127872 MHz T1 L 2.5232367 GHz 12.25 dBm Oce Bw 23.426573427 MHZ
T2 1 2.5486564 GHZ 10.50 dam T2 1 2.5466633 GHz 11.97 dom
. I 4 ‘ L JL 4 ‘
ctrum vectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.24 dBm 18.03 dBm)|
2.5254700 GHz 2.5191010 GHz]
= 26.771228771 MHz @ e R, . 33.216783217 MHz
\ B
10 d 10 di A =
i T o =
/ \/ ' |
0 dé: “ 0 da f -
\
|
-10 dBm -10 dém Ir 1
20, A 20 dem - = -
g = ik gy v e
]
30 dBm -30 dém L
-40 dam: -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,52547 GHz 18.24 dam ML L 2.519101 GHz 18.03 dam
T1 1 2,5204945 GHz 11.58 dBm Oce Bw 28.771226771 MHz T1 L 2.5182617 GHz 12.27 dBm Oce Bw 33.216783217 MHz
T2 1 25492657 GHz 9.92 dam T2 1 2.5514785 GHz 10.45 dam
-
~ I 4 - S JL 4 -

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

ctrum i pectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 1833 dBm) ™M1[1] 17.16 dBm)
- 2.5260590 GHz 0 de ] 2.5269410 GHZ]
- Occ B 27.992007992 MHZ| S 32.8671326867 MHz
A g A2 Tho
o v v n 3
0d8 ! \‘ 0 d f \
-10 dBm ‘\ -10 dém l) i
i A N L.
20,68 = 20 dBm-—}—== -
-30 dbm -30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2526059 GHz 18.33 dam ML L 2.508941 GHz 17.16 dam
T1 1 2,521024 GHz 11.42 dBm Oce Bw 27.992007992 MHz T1 L 2.51684516 GHz 10.31 dBm Oce Bw 32.867132867 MHz
T2 1 2.549016 GHz 11.08 dam T2 1 2.5513187 GHz 8.60 dam
~ I 4 S JL 4 -
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LTE Band 7C
16QAM

Spectrum b
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHZ
o Att 30dE SWT  1l.dps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100
(@ 15k Max
LY 16.40 aBm
20 a8 . 2.5248500 GHz
N N T ] . 37.802197802 MHZ|
L A A 2
10 7=~ 5
{ | L
0 dBm: ¢ :
/ i |
10 dm | -
)
20 B Aoy SRV Ty
-30 dem i
-40 dBm
50 dgm
-6 dBm
CF 2.535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2,52485 GHz 16.40 dBm
T1 1 2,515979 GHz 10.83 dBm Oce Bw 37.802157802 MHz
T2 1 2,5537812 GHz 10.15 dém
GHINNRND e
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swanronas. FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 7C

64QAM

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ctrum t"‘? rectrum
Ref Level 30.00 cbm  Offset 12,80 db @ RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 7.5ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
| ™M1[1] 19.34 dBm) ™M1[1] 17.65 dBm)|
20 M. 2.5227020 GHz| 20 2.5282320 GHz|
e Occ B . 27.812187812 MHz 23426573427 MHz
g e At N - 104
{ \ \
0d8 T + 0 déx 1
I
-10 dBm F \I -10 dem: -
J A L .
20 dam - — < 20 dBm =1 == =
20 ul s N e Py 204807
— -~ A -
-30 dBm -30 dém
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,522702 GHz 19.34 dBm ML 2.528232 GHz 17.65 dBm
TL 1 2,5207643 GHz 11,16 dBm Occ Bw 27.812187812 MHz T1 L 2.5231368 GHz 11.70 dBm Occ Bw 23.426573427 MHZ
T2 1 2,5485965 GHz 9.59 dom T2 1 2.5465634 GHz 10.15 d8m
. I 4 ‘ L JL 4 ‘

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att SWT  ©.5uz @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.23 dBm) ™M1[1] 18.47 dBm)
0 s 1 2.5236710 GHz - 2.5297160 GHz
AR . 26.651348651 MHz Occ B : 32.8671326867 MHz
10d Ty 104 PN S
10 47 10 { +
i { v
0d8 f 0 dér ¢
-10 dBm ‘_J -10 dém f
T T - T
20 dBmm e 2048
20, ==~ v v Y P
-30 dbm -30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.523671 GHz 18.23 dam ML 2.503716 GHz 18.47 dam
T1 1 2,5204346 GHz 11.67 dBm Oce Bw 28.651348551 MHz T1 L 2.5184018 GHz 11.71 dBm Oce Bw 32.867132867 MHz
T2 1 25490859 GHz 10.25 dam T2 1 25512687 GHz 10.91 dam
~r
~ I 4 - S JL 4 -

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

ctrum i pectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.48 dBm) ™M1[1] 17.96 dBm)
- 2.5276170 GHz - 2.5253750 GHz]
o Occ By 3 27.992007992 MHZ| ; o 32.8671326867 MHz
L. o Py T2 1- S -
10 d 7 10 di 7
7 W §
/ | i
0d8 + v 0 d - Y
| |
-10 dBm: “ T -10 dem: 4
o e A~ | A s . . j’ \
20 dBm > =5 =~ 20 dem, ===
P R | r' -1 ~
-30 dbm -30 dam
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.527617 GHz 17.48 dam ML 2.505375 GHz 17.96 dam
T1 1 2,521024 GHz 10.03 dBm Oce Bw 27.992007992 MHz T1 L 2.5184516 GHz 10.74 dBm Oce Bw 32.867132867 MHz
T2 1 2.549016 GHz 10.39 dam T2 1 2.5513187 GHz 9.16 dam
~ I 4 S JL 4 -
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